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INTERNET RESOURCES FOR PREPARING TO THE LICENSED EXAM  
“KROK-2"

• https://www.cdc.gov/vaccines/hcp/acip-recs/vacc-specific/
flu.html

• https://www.cdc.gov/vaccines/hcp/acip-recs/vacc-specific
/tdap-td.html

•  
https://www.cdc.gov/vaccines/hcp/acip-recs/vacc-specifi
c/mmr.html

•  
https://www.cdc.gov/vaccines/hcp/acip-recs/vacc-specific
/hpv.html

•  
https://www.cdc.gov/vaccines/hcp/acip-recs/vacc-specifi
c/pneumo.html
 

• http://www.who.int/immunization/policy/immunization_tab
les/en/
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Modern Immunization Concept 
by WHO 

• Immunization is the most affordable and 
most economical way to reduce infant 
mortality and achieve active longevity in all 
social groups in developed and developing 
countries.

• Every child of any nationality and any social 
group has the right to be vaccinated. It's just 
right, like the human right to life







Resolution No. 2/18-1

ADVISORY COMMITTEE ON IMMUNIZATION PRACTICES VACCINES FOR CHILDREN PROGRAM
VACCINES TO PREVENT INFLUENZA

Recommended Vaccination Schedule:
 6 months through 8 years: 1 or 2 doses, as noted in the current ACIP recommendations
 9 through 18 years: 1 dose
  

Brand Name Presentation Age Indication

Afluria (Trivalent) 0.5 mL pre-filled syringe > = 5 years

Afluria (Trivalent) 5.0mL multidose vial > = 5 years

Afluria (Quadrivalent) 0.5 mL pre-filled syringe > = 5 years

Afluria (Quadrivalent) 5.0mL multidose vial > = 5years

Fluarix (Quadrivalent) 0.5 mL pre-filled syringe > = 6 months

Flucelvax (Quadrivalent) 0.5 mL pre-filled syringe > = 4 years

Flulavan (Quadrivalent)) 0.5 mL pre-filled syringe > = 6 months

Flulavan (Quadrivalent) 5.0 mL multidose vial > = 6 months

Fluvirin (Trivalent) 0.5 mL pre-filled syringe > = 4 years

Fluvirin (Trivalent) 5.0 mL multidose vial > = 4 years

Fluzone (Quadrivalent) 0.25 mL pre-filled syringe > = 6 through 35 months

Fluzone (Quadrivalent) 0.5mL prefilled syringe/vial > = 36 months

Fluzone (Quadrivalent) 5.0mL multidose vial > = 6 months



Resolution № 10 / 16-2

ADVISORY COMMITTEE ON IMMUNIZATION PRACTICES VACCINES FOR CHILDREN 
PROGRAM

VACCINES TO PREVENT HUMAN PAPILLOMAVIRUS
Eligible Groups :
All children aged 9 through 18 years.

Recommended 
number of doses

Recommended dosing schedule Population

2 0, 6–12 months Persons initiating vaccination at age 
9 through 14 years, except 
immunocompromised persons 

3 0, 1–2, 6 months Persons initiating vaccination at age 
15 through 18 years, and 
immunocompromised persons2 
initiating vaccination at 9 through 18 
years 



Resolution No. 10/12-1

ADVISORY COMMITTEE ON IMMUNIZATION PRACTICES VACCINES FOR CHILDREN 
PROGRAM

VACCINES TO PREVENT DIPHTHERIA, TETANUS AND PERTUSSIS

Eligible Groups :
Children and adolescents aged 6 weeks through 18 years.

Dose Age

Primary 1 2 months

Primary 2 4 months

Primary 3 6 months

First Booster  (1) 15-18 months

Second Booster  (2) 4-6 years

Tdap or Td Booster (3) 11-12 years



VACCINES TO PREVENT DIPHTHERIA, TETANUS AND PERTUSSIS 
(DTaP, DT, Tdap, and Td)

Dosage Intervals for
Vaccination for

Diphtheria, Tetanus,
and Pertussis

Containing Vaccines
Vaccine

Minimum
Age

Minimum interval between doses

Dose 1 to 2 Dose 2 to 3 Dose 3 to 4 Dose 4 to 5

DTaP 6 weeks 4 weeks 4 weeks 6 months 6 months (1)

DTaP-HepB-IPV(2) 6 weeks 4 weeks 4 weeks   

DTaP-Hib-IPV(3) 6 weeks 4 weeks 4 weeks 6 months  

DT 6 weeks 4 weeks 4 weeks 6 months 6 months (1)

DTaP-Hib(4) 15-18 months   6 months  

DTaP-IPV(5) 4 years    6 months (1)

Tdap/Td(6) 11 years     

Tdap/Td Catch –up
schedule(7)

7 years 4 weeks 6 months 5 years║  



Resolution № 10 / 17-3 
ADVISORY COMMITTEE ON IMMUNIZATION PRACTICES VACCINES FOR CHILDREN 

PROGRAM
VACCINES TO PREVENT MEASLES, MUMPS, RUBELLA, AND 

VARICELLA 

A. VACCINES TO PREVENT MEASLES, MUMPS, RUBELLA
Eligible groups : 
Children 12 months through 18 years of age (may be as young as 6 months of age in an outbreak or 
prior to international travel). 

B. VACCINES TO PREVENT VARICELLA 
Eligible groups : 
Children at least 12 months through 18 years of age. 

С. Combined Measles, Mumps, Rubella, and Varicella Vaccine 
 Eligible groups : 
 Children at least 12 months through 12 years of age. 



VACCINES TO PREVENT PNEUMOCOCCAL INFECTIONS 

• 6,10,14 weeks of life
• At coverage of vaccines at the level of the DTP – prevention of death 

262 thousand children of 3-29 months aged
• At the coverage of vaccinations of all children - 407 thousand 

children(Lancet, 2007; 369:389-396)



 

Eligible groups:  
• All children at least six weeks through 59 months of age and children 60 through 

71 months with certain underlying medical conditions listed in the table below.   
• Children 6 through 18 years of age who are at increased risk for invasive 

pneumococcoal disease because of anatomic or functional asplenia, including 
sickle cell disease, HIV-infection or other immunocompromising condition, 
cochlear implant, or cerebrospinal fluid leak.   

 

Resolution No. 02/13-1

Vaccines for children

Vaccine to Prevent Pneumococcal Disease 



Recommended Pneumococcal Conjugate Vaccine Schedule 
and Dosage Intervals 

Age  Vaccination history: total number of PCV7 and/or PCV13 
doses received previously 

Recommended PCV13 Regimen1 

2–6 mo 0 doses 3 doses, 8 weeks apart; fourth dose at age 12–15 mos 
1 dose 2 doses, 8 weeks apart; fourth dose at age 12–15 mos 
2 doses 1 dose, 8 weeks after the most recent dose; fourth dose at age 12-15 mos 

7–11mo 0 doses  2 doses, 8 weeks apart; third dose at 12-15 mos 
1 or 2 doses before age 7 mo 1 dose at age 7–11 mos, with a second dose at 12–15 mos (≥ 8 weeks later) 

12–23 mo 0 doses 2 doses, ≥ 8 weeks apart 
 1 dose before age 12 mo 2 doses, ≥ 8 weeks apart 
 1 dose at ≥12 mo 1 dose, ≥ 8 weeks after the most recent dose2  
 2 or 3 doses before age 12 mo 1 dose, ≥ 8 weeks after the most recent dose2 
 4 doses of PCV7 or other age-appropriate complete PCV7 schedule 1 supplemental dose, ≥ 8 weeks after the most recent dose* 
24–59 mo   

Healthy children Any incomplete schedule weeks after the most recent dose 
 4 doses of PCV7 or other age-appropriate complete PCV7 schedule 

 
 

1 supplemental dose, ≥ 8 weeks after the most recent dose* 

24- 71 mo   
Children with underlying 
medical conditions as defined 
in Table 
13 

Any incomplete schedule of <2 doses 2 doses, one ≥ 8 weeks after the 
 

 Any incomplete schedule of 3 doses 1 dose, ≥ 8 weeks after the most recent dose 
 4 doses of PCV7 or other age-appropriate complete PCV7 schedule 1 supplemental dose, ≥ 8 weeks after the most recent dose* 
6-18 years   
Children who are at increased 

risk for invasive 
pneumcoccoal disease 

Not previously vaccinated with PCV 
13 

1 dose 



Schedule for vaccination with PPSV23 after PCV13 for children 

>2 years of age with underlying medical conditions 

Group Schedule for PPSV23 Revaccination with 
PPSV23 

Children who are 
immunocompromised,** 
have sickle cell disease, or 
functional or anatomic 
asplenia 

1 dose of PPSV23 administered 
at age >2 yrs and > 8 weeks 
after last indicated dose of 
PCV13 

1 dose 5 years after the first 
dose of PPSV23 

Immunocompetent** 
children with chronic illness 

1 dose of PPSV23 administered 
at age >2 yrs and > 8 weeks 
after last indicated dose of 
PCV13 

Not recommended 
 
 



Preventive Immunization

By age
On the endemic and 
enzootic territories

In case of threat of 
transportation, skidding, 
spread of infectious disease 
to the territory

Recommended

For health reasons

Vaccination of children with 
a violation of the Calendar

Scheduled 

Vaccination of HIV-
infected persons

Against viral hepatitis B 
In people with 

malignant neoplasms, 
hemodialysis, who 

receive multiple long-
term transfusions of 

donor blood

Under epidemic 
indications

Certain categories of 
workers due to the 

peculiarities of 
production or work 
performed by them

SelectiveMass
- by referring to the 
doctor
- professional groups
- on endemic 
territories
- athletes
- servicemen
- persons in closed 
collectives
- for health reasons
- asocial groups

Obligatory

On leaving the territory, 
dangerous for certain 
infectious diseases

In the foci of infectious 
diseases

Urgent prevention of 
rabies and tetanus

In the event of the 
emergence of a 
extremaly dangerous 
infectious disease or 
mass spread of a 
dangerous infectious 
disease



LIST OF POSSIBLE ADVERSE EVENTS AFTER IMMUNIZATION

I. REACTIONS:
Raising the temperature to 39o C;
Raising the temperature more than 39 ° C 
(severe general reaction of the organism);
Pain, swelling, soft tissue more than 50 mm, 
redness at the site of more than 80 mm, 
20 mm more infiltration (tight spot);
Lymphadenopathy;
Headache;
Irritability, sleep disturbances;
Non-allergic rash genesis;
Nausea, stomach pain, indigestion, diarrhea;
Catarrhal symptoms;
Myalgia, arthralgia;
Transient thrombocytopenia.

II. COMPLICATIONS
Post-injection abscess;
Anaphylaxis and anaphylactoid reactions;
Allergic reactions (angioedema, rash like hives, 
Stevens-Johnson syndrome, Lyell);
Febrile seizures;
Afebrile seizures;
Subcutaneous cold abscess;
Superficial ulcers> 10 mm;
Regional (e) swelling (s);
Keloid scar;
Generalized BCG infection, osteomyelitis, osteitis



Vaccination of children with a violation of the Calendar

 Vaccination of children with a violation of Calendar should be carried out with 
observing of minimum intervals.

 You should not start a series of vaccinations initially if the dose was missed, 
regardless of how much time was passed. It is necessary to administrate the 
doses which are missing, according to the schedule, observing the minimum 
intervals.

 The minimum interval is the interval allowed for the introduction of a 
vaccine / toxoid against one and the same infection to persons in violation of 
this Calendar. The administration of the next dose of vaccine / toxoid at a 
lower than minimum interval is not counted.

 When choosing a vaccination scheme, you must follow the manufacturer's 
instructions for the use of the vaccine / toxoid.



For children from 2 months to 6 years 11 months 29 days

Vaccines, toxoids
Minimum interval between doses

1-2 doses 2-3 doses 3-4 doses

DTP, DTaP 1 month 1 months 6 months

DP 1 month 9 months  

Polio 1 month 1 month 6 months

Hepatitis B 1 month 1 month  

MMR 1 month    

Haemophillus influenza
 type B

1 month, the 2nd 
dose is not given if 
the 1st dose is 
given at the age 
from 12 months to 
4 years 11 months 
29 days

6 months, the 3rd 
dose is not given 
if the 2nd dose is 
administered at 
the age from 12 
months to 4 years 
11 months 29 
days

 



For children aged 7 to 17 years 11 months 29 days

Vaccines, toxoids
Minimum interval between doses

1-2 doses 2-3 doses
3-4 
months

DTP 1 month 6 months  

MMR 1 month    

Hepatitis B 1 month 1 month  

Polio 1 month 1 month 6 months 



THE SCHEME OF A CHOICE OF MEDICINE FOR THE REALIZATION OF URGENT SPECIFIC 
PROPHYLAXIS OF TETANUS

The previous vaccination 
against tetanus 

The age group Terms after the last 
administration 

Used preparations 
АT-toxoid (ml) HATI  (IU) ATS  (IU) 

1. There is a documentary acknowledgement: 
1 2 3 4 5 6

Complete course of 
scheduled administration 
according to the age3 

Children and  adolescents Irrespective to the term No administration3 No administration No administration

Course of scheduled 
administration
without of last age 
revaccination

Children and adolescents Irrespective to the term 0,5 ml No administration No administration

Complete course of 
immunization4 

Adults no more than 5  years No administration No administration No administration

more than 5 years 0,5ml No administration6 No administration6

Two 
administration5

All age groups no more than 5  years 0,5 ml No administration6 No administration6

More than  5 years 1,0 ml 250 IU 3000 IU 7

One administration All age groups no more than 2 years 0,5 ml No administration6 No administration6

More than 2 years 1,0 ml 250 IU 3000 IU 7

No vaccinated Children up to 5 month - No administration 250 IU 3000 IU

Other age groups - 1,0 ml 250 IU 3000 IU 7

2. There is no documentary acknowledgement: 
There is no contraindication 

against vaccination
in  anamnesis 

Children up to 5 month - No administration 250 IU 3000 IU 

Children from 5 months, 
adolescents, the military 

personnel, including 
retired ones 

- 0,5 ml No administration6 No administration6

Other contingents All age groups - 1,0ml  250 IU 3000 IU 7



SCHEME OF CURE-PREVENTIVE IMMUNIZATION BY CONCENTRATED PURIFIED CULTURE 
RABIES VACCINE AND IMMUNOGLOBULIN

Category of 
damage

Character of contact
The data about the animal

Recommended treatmentat the moment of contact during 10-day's of observation

1 2 3 4 5
1 No damage or indirect contact. 

Mucilaginized not damaged skin.
Healthy, sick with scabies No prescribe

2 Mucilaginized damaged skin and 
intact mucous membranes. A 
single superficial bite shoulder or 
forearm, lower limbs or trunk 
caused pet

i) Healthy No prescribe

ii) Healthy Became sick, died, disappeared Begin treatment after occur of the 
symptoms of disease in animal or if 
animal is disappeared up 1.0 ml of 
vaccine on 0, 3, 7, 14, 30, and 90 days

iii) Became sick, killed, disappeared, diagnosis is unknown Begin treatment immediately up 1.0 ml 
of vaccine on 0, 3, 7, 14, 30, and 90 days

3a Mucilaginized damaged mucous 
membranes, any bite the head or 
face, neck, fingers, hands, 
perineum, genitalia, wide or deep 
bite any location, multiple (2 or 
more) bites inflicted by pets

i) Healthy Healthy No prescribe

ii) Healthy Became sick, died, disappeared Begin combined treatment after occur of 
the symptoms of disease in animal or if 
animal is disappeared. Antirabies 
immunoglobulin in 0 day + 1.0 ml of 
vaccine on 0, 3, 7, 14, 30, and 90 days.

iii) Became sick, killed, disappeared, diagnosis is unknown Begin combined treatment immediately. 
Antirabies immunoglobulin in 0 day + 
1.0 ml of vaccine on 0, 3, 7, 14, 30, and 
90 days.

3b Any bite or mucilaginized any 
location, suffered by any wild 
carnivores or bats

  Begin combined treatment immediately. 
Antirabies immunoglobulin in 0 day + 
1.0 ml of vaccine on 0, 3, 7, 14, 30, and 
90 days.



EXAMPLES OF TESTS

 The obstetrician warns you that the woman is a carrier of hepatitis B surface 
antigen (HBsAg). What will be your first-time actions regarding the newborn?

        0% Observation for a baby, do not prescribe anything, because maternal antibodies penetrating 

transplacental protect the baby from hepatitis B

      0% Mother's screening for hepatitis B antigens

     0% Isolation of the newborn to prevent the spread of infection

     100% Early introduction of a child to hepatitis B vaccine

      0% Baby screening on NBSAg



EXAMPLES OF TESTS

 How to protect from a tetanus a child who suffered a street accident, if 

there is no data about previous vaccination       

      0% Introduce only antitetanus serum or antitetanus immunoglobulin

     100% Introduce  antitetanus toxoid and antitetanus immunoglobulin

      0% Introduce only antitetanus toxoid



EXAMPLES OF TESTS

 A 13-year-old schoolboy, skating on roller skates in the school yard, fell 
and scratched his skin in the area of the knee joint. The last vaccination by 
DTP child had in 6 years old. What immunization should be conducted?

      100% Td toxoid

      0% TD toxoid

      0% Antitetanus toxoid

      0% Immunization is not needed

      0% Antitetanus toxoid and antitetanus immunoglobulin



EXAMPLES OF TESTS

 For whom the introduction of a pneumococcal vaccine is usually not 
recommended?

             20% For 3-year-old girl with heart disease

             20% For 10-year-old boy with diabetes

            100% For healthy boy of 1.5 years old

             20%  For a 5-year-old boy with recurrent pneumonitis



EXAMPLES OF TESTS

For a 6-year-old child with bronchial asthma and a selective immunoglobulin A 
deficiency, the following measures should be recommended during the planned 
inspection, except for

      0% It is advisable to vaccinate against pneumococcal infection

      100% Do not vaccinate, as the introduction of vaccines may worsen the course of the 

disease

       0% Carry out a full vaccination by age against diphtheria, tetanus, poliomyelitis, measles

       0% Every autumn the child is to be vaccinated with an inactivated split influenza vaccine





Good Luck!!!
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